
Chemical Engineering Journal 448 (2022) 137586

Available online 16 June 2022
1385-8947/© 2022 The Authors. Published by Elsevier B.V. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-
nc-nd/4.0/).

Integration of catalytic wet peroxidation and membrane distillation 
processes for olive mill wastewater treatment and water recovery 

Bruno M. Esteves a,b, Rita Fernandes b,c, Sergio Morales-Torres d, 
Francisco J. Maldonado–Hódar d, Adrián M.T. Silva b,c,*, Luis M. Madeira a,b,* 

a LEPABE – Laboratory for Process Engineering, Environment, Biotechnology and Energy, Faculty of Engineering, University of Porto, Rua Dr. Roberto Frias, 4200-465 
Porto, Portugal 
b ALiCE - Associate Laboratory in Chemical Engineering, Faculty of Engineering, University of Porto, Rua Dr. Roberto Frias, 4200-465 Porto, Portugal 
c Laboratory of Separation and Reaction Engineering - Laboratory of Catalysis and Materials (LSRE-LCM), Faculty of Engineering, University of Porto, Rua Dr. Roberto 
Frias, 4200-465 Porto, Portugal 
d NanoTech – Nanomaterials and Sustainable Chemical Technologies, Department of Inorganic Chemistry, Faculty of Sciences, University of Granada, Avda. Fuente 
Nueva, 18071 Granada, Spain   

A R T I C L E  I N F O   

Keywords: 
Fenton 
Heterogeneous 
Catalyst 
DCMD 
Fixed-bed reactor 
OMW 

A B S T R A C T   

The degradation of organic matter present in olive mill wastewater (OMW) and the recovery of water were 
studied by the integration of catalytic wet peroxidation (CWPO) and direct contact membrane distillation 
(DCMD) for the first time. The oxidation step was performed in a fixed–bed reactor (FBR) working in continuous 
mode (pH0 = 4.0 ± 0.2, 60 ◦C, Q = 0.75 mL/min, [H2O2]/[COD]feed = 2.3 ± 0.1 g H2O2/g O2). Samples of OMW 
diluted by 5– and 7.5–fold were used (OMW–5× and OMW–7.5×, respectively), corresponding to inlet chemical 
oxygen demand (COD) values of 3562 ± 68 and 2335 ± 54 mg/L, total phenolic content (TPh) of 177 ± 17 and 
143 ± 7 mg GAeq/L, and total organic carbon (TOC) of 1258 ± 63 and 842 ± 45 mg/L, respectively. The FBR 
was loaded with 2.0 g of a Fe–activated carbon derived–catalyst, prepared by using olive stones as the precursor, 
in line with a circular economy model approach. The catalyst was selected based on the activity and stability 
towards polyphenolic synthetic solutions shown in previous works of the team, while actual OMW samples were 
used in this work. CWPO–treated samples of OMW allowed the operation of the DCMD unit at higher fluxes than 
with the analogous untreated ones, also showing higher rejections of organic matter from the feed solution upon 
DCMD, highlighting the beneficial effect of this novel configuration. Using a pre-treated sample of OMW–7.5× as 
feed solution (Q = 100 mL/min, Tpermeate ≈ 18 ◦C, Tfeed ≈ 66 ◦C), the produced permeate water stream presented 
several parameters well–below the legislated thresholds required for direct discharge for crops irrigation, 
including total suspended solids (TSS < 10 mg/L), TPh (<0.01 mg GAeq/L), biochemical oxygen demand (BOD5 
< 40 mg/L), and dissolved Fe (<0.06 mg/L). Moreover, the resulting concentrated OMW–retentate streams could 
be recirculated to the FBR and maintain the same removal efficiencies obtained previously, despite the increased 
initial organic loadings of the retentate after DCMD.    

List of Acronyms and Abbreviations 

AOP Advanced oxidation process 
APHA American Public Health Association 
BOD5 Biochemical oxygen demand (5-days) 
COD Chemical oxygen demand 
CWPO Catalytic wet peroxide oxidation 
DCMD Direct contact membrane distillation 
DW Distilled water 

(continued on next column)  

(continued ) 

List of Acronyms and Abbreviations 

EDX Energy dispersive X-ray 
FAOSTAT Food and Agriculture Organization Corporate Statistical Database 
FBR Fixed-bed reactor 
GAeq Gallic acid equivalent 
LEP Liquid entry pressure 
OMW Olive mill wastewater 

(continued on next page) 

* Corresponding authors at: ALiCE - Associate Laboratory in Chemical Engineering, Faculty of Engineering, University of Porto, Rua Dr. Roberto Frias, 4200-465 
Porto, Portugal. 

E-mail addresses: adrian@fe.up.pt (A.M.T. Silva), mmadeira@fe.up.pt (L.M. Madeira).  

Contents lists available at ScienceDirect 

Chemical Engineering Journal 

journal homepage: www.elsevier.com/locate/cej 

https://doi.org/10.1016/j.cej.2022.137586 
Received 6 March 2022; Received in revised form 11 June 2022; Accepted 14 June 2022   

mailto:adrian@fe.up.pt
mailto:mmadeira@fe.up.pt
www.sciencedirect.com/science/journal/13858947
https://www.elsevier.com/locate/cej
https://doi.org/10.1016/j.cej.2022.137586
https://doi.org/10.1016/j.cej.2022.137586
https://doi.org/10.1016/j.cej.2022.137586
http://crossmark.crossref.org/dialog/?doi=10.1016/j.cej.2022.137586&domain=pdf
http://creativecommons.org/licenses/by-nc-nd/4.0/
http://creativecommons.org/licenses/by-nc-nd/4.0/


Chemical Engineering Journal 448 (2022) 137586

2

(continued ) 

List of Acronyms and Abbreviations 

OSAC Olive stone-derived activated carbon 
PTFE Polytetrafluoroethylene 
TDS Total dissolved solids 
TEM Transmission electron microscopy 
TSS Total suspended solids 
TOC Total organic carbon 
TPh Total phenolic content 
List of Variables  
β Concentration factor, -  

ΔP Transmembrane pressure (kPa)  

A Effective membrane area (m2)  

Cfeed,0 Initial concentration in the feed (mg/L)  

Cpermeate Permeate concentration (mg/L)  

Cretentate Retentate concentration (mg/L)  

J Permeate flux (kg/m2•h)  

Q Volumetric flowrate (mL/min)  

R Rejection (%)  

SBET BET surface area (m2/g)  

t Time (h)  

Vmeso Volume of mesopores (cm3/g)  

W Mass of distillate (kg)  

Wcat Mass of catalyst (g)  

W0 Volume of micropores (cm3/g)   

1. Introduction 

The pollution of water sources, intensified by industrialization, fast 
urbanization, and climate changes, is a rising global crisis that threatens 
humans, wildlife, and environmental health. Agricultural and industrial 
activities are the main sources of water consumption and pollution on a 
global scale. The food processing industry is among the largest water-
–consuming activities per ton of product processed, with tap and 
groundwater representing a major fraction of its needs, which almost 
always entails financial costs to obtain and/or to purify [1,2]. 

According to FAOSTAT (Food and Agriculture Organization Corpo-
rate Statistical Database) data on crops around the world, the water 
footprint of the olive oil processing industry (i.e., the sum of water used 
in all steps and unit operations required for extraction of olive oil) can be 
as high as 14 500 m3 per ton of oil extracted [3,4]. Despite the seasonal 
production, wastewaters generated by olive mills – known as olive mill 
wastewater (OMW) – can represent upwards of 50% relative to the total 
water inputs in such agroindustry sector, depending on the extraction 
process employed [3,5]. The high organic load of OMW – including 
several phenols, organic acids, tannins, pectins, among other organic 
and inorganic compounds – along with its acidic pH, low biodegrad-
ability and high solids content, are known to cause severe environmental 
harm to water bodies [6]. In particular, the high phenolic content of 
OMW is responsible for its phytotoxic properties and antimicrobial 
behavior, also known to cause distress in wastewater treatment plants 
operating with conventional biological units. Moreover, the high vari-
ability in its composition – related to numerous factors such as weather, 
cultivation practices, and/or extraction process – makes the adoption of 
a centralized treatment solution a historically complex problem to solve 
[7,8]. 

As water becomes scarcer, it is vital to prioritize wastewater treat-
ment and reuse to maintain the sustainability of natural and urban water 
cycles [9]. In this work, we evaluate for the first time the integration of 
an advanced oxidation technology for OMW treatment – the heteroge-
neous Fenton-like oxidation, also known as catalytic wet peroxide 
oxidation (CWPO) – with a downstream membrane separation process 
for water recovery – the direct contact membrane distillation (DCMD) 
technology. 

In the first step, the oxidation potential of the highly reactive and 
non-selective hydroxyl radicals (HO⋅) – generated from the catalytic 
decomposition of H2O2 in the presence of ferrous ions in an acidic me-
dium [10] – is explored for the depuration of OMW. In this stage, the 
process implementation can benefit from the naturally–low pH of OMW 
to help reduce costs associated with chemicals for wastewater acidifi-
cation required for optimum CWPO operation. Additionally, 
Fe–supported catalysts are known to tackle the generation of the iron- 
rich sludge characteristic of the homogeneous process, thus also elimi-
nating its downstream handling costs [11,12]. For this purpose, the most 
recent work of the team [13,14] has been dedicated to the development 
and detailed characterization of tailored Fenton–like catalysts synthe-
sized from solid by–products of the olive oil industry (namely olive 
stones), and thus, ultimately, to the adoption of an environmental cir-
cular economy model within this industry. 

Membrane distillation is a thermally-driven separation technology 
widely adopted in desalination, but also for different environmental 
applications related to water/wastewater treatment [15]. A membrane 
module, operated at non-isothermal conditions between both sides of a 
microporous hydrophobic membrane, generates a transmembrane vapor 
pressure difference (ΔP) between the permeate (cold) and retentate 
(hot) sides that allows water vapor (or volatile compounds) to selec-
tively pass the membrane pores, preventing the mass transfer of the 
liquid [16]. When compared to other separation technologies, mem-
brane distillation processes are operated at a lower temperature than 
conventional distillation, also involving the generation of lower hy-
drostatic pressures than nanofiltration or reverse osmosis, for example 
[15,17]. 

It has been proved that direct contact membrane distillation (DCMD) 
is an efficient process for wastewater treatment, either as a method to 
produce a less environmentally-hazardous stream of permeate and/or to 
concentrate and recover valuable compounds [18–20]. Thus, aiming at 
the recovery and reuse of water (e.g., for crops irrigation or machinery 
washing activities), the second step of the proposed process herein 
envisaged comprises the use of a DCMD unit. Among the possible con-
figurations, DCMD was selected for its simplicity of operation, as the 
condensation step occurs inside de membrane module. 

Reports considering an advanced oxidation process (AOP) as an 
alternative DCMD pre–treatment of OMW were not found in the litera-
ture. Therefore, Table 1 only summarizes the main findings with the 
membrane distillation technology (without AOPs) for OMW treatment/ 
valorization [20–25]. As highlighted therein, the few reports available 
mainly report the recovery/concentration of polyphenols rather than 
OMW depuration and production of water for reuse. For instance, the 
work of El-Abbassi et al. [21,22] focused on the operation of a DCMD 
unit alone, testing membranes with distinct properties and tuning the 
operational conditions to maximize polyphenols concentration in the 
retentate stream. However, the higher flux decline caused by membrane 
fouling/scaling when operating highly-loaded effluents poses a signifi-
cant process limitation. The authors later explored two pre-treatment 
processes – coagulation/flocculation and microfiltration – and their ef-
fect on the separation efficiency. In particular, microfiltration was 
defined as the best pre–treatment process to remove suspended solids 
from OMW (30% vs. 23% with coagulation/flocculation), and enhance 
the initial permeate flux in DCMD (J0 = 7.7, 6.9, and 5.6 L/h m2 for 
microfiltration-treated, coagulation/flocculation-treated, and raw 
OMW, respectively [23]). 

Up to the authors’ knowledge, the application of an integrated 

B.M. Esteves et al.                                                                                                                                                                                                                              



Chemical Engineering Journal 448 (2022) 137586

3

process comprising heterogeneous Fenton-like oxidation followed by a 
DCMD separation for OMW treatment and water recovery has never 
been addressed in the literature as an integrated solution for the man-
agement of residues within this agro-industry. The present CWPO- 
DCMD integrated solution presents a novel approach with several ad-
vantages for OMW management, including:  

• A pre-treatment step based on an oxidation reaction rather than a 
physical and/or chemical separation process;  

• Repurpose of a solid by-product as catalyst support, thus handling 
both sources of waste (solid and liquid) from this agro-industry in the 
same treatment scheme;  

• The potential to reduce membrane fouling – and therefore to 
improve permeate fluxes – via the dissolution of organic matter 
triggered by the oxidation step;  

• The theoretical elimination of dissolved Fe in the treated water 
stream (often observed when operating with CWPO alone), since the 
potential leaching of iron from the solid catalyst would be kept in the 
retentate side of the DCMD unit (and eventually recirculated to the 
fixed-bed reactor (FBR)); 

• Improvement of the quality and quantity of reclaimed water pro-
duced upon the integration of both units in a continuously operating 
system when compared to stand-alone processes. 

Therefore, this study aims to explore the aforementioned advantages 
of both processes to: (1) reduce OMW organic load, as inferred by its 
total phenolic content (TPh), chemical oxygen demand (COD), and total 
organic carbon (TOC); (2) ensure the continuous production of a stream 
of treated OMW by using an in-house synthesized catalyst in a fixed–bed 
reactor to operate continuously and feed the DCMD unit; (3) recover and 
characterize treated water (permeate) to check compliance with 
legislated standards for direct discharge or irrigation purposes; and (4) 
evaluate the possibility of recirculating the produced concentrated 
stream of OMW back to the FBR unit. 

This work provides a circular economy model for this sector that 
emphasizes the “waste-to-value” approach, aligned with the most recent 
EU regulation [26] that foresees a wider use of reclaimed water for 
agricultural irrigation. The regulation, addressing the minimum pre-
conditions for water reuse, is set to be enforced as early as 2023 due to 
the increasing pressure on water resources caused by urban develop-
ment and agriculture, leading to water scarcity and water quality 
deterioration across all EU member states. 

2. Materials and methods 

2.1. Catalyst and olive mill wastewater 

The catalyst used in the FBR runs was prepared via incipient wetness 
impregnation using Fe(NO3)3⋅9H2O (Merck) as the iron precursor, to a 
theoretical load of 5 wt% of Fe. The selected Fe-load was determined 
based on a compromise between the adsorptive and catalytic behaviours 
of the resulting catalyst. While a decrease in effective Fe-loading may 
hamper the catalytic efficiency of the process, an excessive amount of 
iron can also result in a similar outcome. With a higher Fe/activated 
carbon ratio, two detrimental outcomes were commonly observed: 
blockage of porosity (and therefore accessibility of contaminants and 

Table 1 
Literature survey of membrane technology applied for the treatment and/or 
valorization of OMW with indication of membrane characteristics, operational 
conditions, and achieved standards.  

Process scheme Membrane 
Characteristics 

MD 
operational 
conditions 

Achieved 
Standards 

Ref. 